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TEST CERTIFICATE

ST-23-07-06-01

Product: Laminat Flooring “8 mm - derzli / with bevel”
Producer: AGT Agac Sanayi ve Tic. A.S.

Organize Sanayi Bolgesi

S.Kisim, 35. Cadde

07190 DOSEMEALTI, ANTALYA

TURKIYE

Order: Determination of Laminate Flooring Topical Moisture Resistance
according to ISO 4760:2022-05

Test report: 2723297

Test results:

Evaluation according to

Property gk prEN 13329:2023, table 3

Qualitative recovery swell
rating (final average): 2 Additional requirements
Recovery swell (final according to table 3 are fulfilled

Water resistance
according to

I1ISO 4760:2022-5
average): 0,19 mm

Resistance of
mechanical joints to No water leak through the
water leakage according | joints after 24 h water

to I1SO 4760:2022-05 exposure

annex D

Additional requirements
according to table 3 are fulfilled

Dresden, 06/07/2023
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Head of laboratory Engineer in charge
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